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Algorithm 1: Assessment and management of sore throats in Aotearoa

See Table 5.1 for recommended antibiotic treatment for Strep A sore throat (Grade A).

Sore throat  
Are they acutely  

unwell?
Yes

Refer to hospital if systemically unwell and/or:

•	 Signs of sepsis

•	 Evidence of suppurative disease

•	 Peri-tonsillar abscess

Sore throat  
Are they acutely  

unwell?

No

Persons with sore 
throat at higher 
risk of ARF: 

EITHER

Māori or Pacific 
peoples who are 
3–35 years (with 
emphasis on those 
4–19 years) 

OR

Personal or  
family history  
of ARF/RHD

Are they at higher  
risk of ARF?

Yes

Treat with antibiotics  
for 10 days

Antibiotic treatment approach for people at higher risk of ARF

EITHER 

‘Test and treat’ — if follow-up 
possible 

1.	 Start ten days of antibiotics. 

2.	 Swab throat as long as 
results can be followed up 
(recommended).

3.	 Stop antibiotics if culture 
is negative.

OR

Give empiric treatment — if 
timely follow-up not possible 
or uncertain

•	 Give 10 days of antibiotics 
without swabbing.

OR

Do the following in school-based 
primary prevention programmes

•	 Take throat swab and wait 
for result.

•	 If test results are likely to be 
delayed or follow up is not 
possible, treat empirically 
or follow local protocols.

•	 If the person is Strep A positive, 
treat with 10 days of antibiotics.

Are they at higher  
risk of ARF? No

Aim to avoid swabbing and reduce antibiotic 
over-use.

Majority of sore throats are from viral infections. 
Only swab if at high risk of spreading infection, 
or if additional personal risk factors — e.g. food 
handler, immune compromised.

If a decision has been made to treat a Strep A 
sore throat with antibiotics, give a 10 day course 
as for the higher risk treatment approach. 

Table 5.1. Recommended antibiotic treatment for Strep A sore throat

Antibiotic and type of patient  Dose

Phenoxymethylpenicillin (Pen V) 15mg/kg (maximum 500mg/dose) two times daily PO

Amoxicillin 50mg/kg (max 1000mg/dose) once daily PO

Benzathine penicillin 

Single dose — tamariki <20kg

600,000 international units (450mg) IM

Use with lignocaine and distraction techniques.  
See Chapter 9: Administration of Intramuscular 
Benzathine Penicillin (Bicillin®L-A)

Benzathine penicillin 

Single dose — tamariki ≥20kg and adults

1,200,000 international units (900mg) IM

Use with lignocaine and distraction techniques.  
See Chapter 9: Administration of Intramuscular 
Benzathine Penicillin (Bicillin®L-A)

Erythromycin ethyl succinate — tamariki and 
adults, for documented penicillin anaphylaxis or 
suspected true penicillin allergy (see Table 5.3)

20mg/kg/dose two times daily for 10 days

(Max 1.6 g daily)


